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W S BEWHE B 903050 3000mAh 3.7V 1. 1Wh 1S2P
#d LAk | Chinese
Name of Sample Ex /
English
Y R 1123110130
Sample No.

AT F 2=l T ks Wi T
A3l b ri‘ ll'f\.l_l IIl (\1&&-3\1;{:'”‘3'{1[:']”%” )
i ST/SG/AC. 10/11/Rev. 7&Amend. 1 38.3 UN Manual of Tests and Criteria
Test method ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3
Bl 3 B BEA E GREs A breET 0
1 T :
%JK*T/& ST/SG/AC. 10/11/Rev. T&Amend. 1 38.3 UN Manual of Tests and Criteria
Criterion ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3
S s AL . .
A%m " i 5, VBRI AL
ppearance Blue Plastic film shell
2 & Al [
FadeZ B R 2023-11-06 Hrimlfeie B 4 2023-11-14 ~ 2023-12-12
Accepted Date Test Date
¥osml i B THREREACL A e zh : phali AMTLER R el 7R e R
= Altitude simulation, Thermal test,Vibration, Shock, External short
Test ltems circuit, Crush, Overcharge, Forced di Schm'ge

& e F j’"&)r A
RN, EFE OIS GREGERAET LY ST/SG/AC. 10/11/ €y,
ﬁﬁﬂ']é‘é-ﬁ% ']he sam]ﬂr, has pdamd the LL".:;t 1tem&. of U\' Manual of Tegt# d U"\lt m -\
i d “A

Conclusion . V
Sk
% H 1 (Date) % A-19:
&3 Al 75 g 1l it 4| Rechargeable Lithium Battery. / S
/-
Comment
Fdeffr bt / W 2 440 ATy
Consignor /
Address Post Code
oo -ﬁr %@ CE %ﬁ% Y ) @ﬁ
Approver: Checker: Compiler:
R

Title: LAY 20k s K (Hlead of Electrochemical Testing Department)
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— 2 A L f B -)
Name of Test Standard requirement or The Test R | c i "
No. s Clause Number of Standard es esult onclusion Remark
WE TR Gy AT
pre N WY ST/SGAAC. 10/11/Rev. T&Amend. | 38.3 ik NNt
B A VI[JU}I). . /5 /11/Rev men il %__[,{-H\ | ' o
1 Alti Bk R See Appendix 1 T /
titude UN Manual of Tests and Criteria Passed
simulation ST/SG/AC, 10/11/Rev, TAmend. 1 Section 38.3 ;
Test T.1
I R RbgiflET
3 MY ST/SG/AC. 10/11/Rev. TEA d.1 38.3 i 4 2
NI il -7 IRV R
s ce Appe X 4 e
Thermal test UN Manual of Tests and Criteria : Passed
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3 i
Test T.2
I &b ol k(e T
- MY ST/SG/AC. 10/11/Rev. T&Amend. 1 38. 3 it [N
3 #3) g’g 3 . : é";l:“;k) 3]1]]'\: 3 G /
< : : L pendix 3 =
Vibration UN Manuval of Tests and Criteria b Passod
ST/SG/AC. 10/11/Rev. 7&tuend, 1 Section 38.3
Test 1.3
el (ks FnpRidt T ‘
i TiFY ST/SG/AC. 10/11/Rev. TkAmend. 1 38,3 il | FLER=E 4
{E BT, 4 2 Py ,_(;;1% ;
4 Shock Juilic See Appendix 4 (& /
oc UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. T8Amend. 1 Section 38, 3 i
Test T.4
T Galaa Al T
= IY ST/SG/AC. 10/11/Rev. ThAuend, 1 38.3 i\ INNioE
5 &HEEE% ﬁlj??;ﬁ o = B = " élg(ifﬁﬁ;)indix 5 i /
External short UN Manual of Tests and Criteria o Passed 4
. . . ) 7 F as
circuit ST/SG/AC. 10/11/Rev. TiAmend. 1 Section 38.3 :
Test T.5
TE& I s AsiET .

\ SR EE‘? 2’!‘/86,«’.’\& 10/11/Rev. ThAmend. 1 38.3 3L | W& 6 o ’_
6 C 4 -l See Appendix 6 i /
rus UN Manual of Tests and Criteria Passed

ST/SG/AC. 10/11/Rev. 7&Amend. 1 Section 38.3 o
Test T.6
TEETH CRIATRIET
b ST/SG/AC. 10/11/Rev. T&Amend. 1 38.3 &{ e 7
! f]ii\'.)l,\ ;T/S(J AC. 10/11/Rev. T&Amend. 1 38.3 i )L‘Hjé: T .
i 0 h il ) See Appendix 7 ok /
vercharge UN Manual of Tests and Criteria Passged
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3 ’
Test T.7
WA G R pRiE T
ST/SG/AC. 10/11/Rev. T&Amend. 1 38.3 il I 156 =
o e i) ffg? ‘éT, SG/AC. 10/11/Rev, T&Amend. L 3 ik S};!{j}i{jn(lix . o ;
Forced discharge |UN Manual of Tests and Criteria ugE DRPE Passed
ST/SG/AC. 10/11/Rev, T&Amend. 1 Section 38.3 )
Test 1.8
Moo IR S IR 1 21°C-22°C ; SABEIR I : /%
Test Environment Ambient temperature:21°C-22°C;Ambient humidity:/%
Condition
A IR B
g Test Item
ORI etlen | _
'-‘-’ EAh]
Subcontracted Test FELERE AR / L /
Condition Subcontracted | Name Post Code
Laboratory ok / w75 /
Address Tel
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5 1 | B & AR 15 SR,
No. Name of Test Items Altitude simulation
s L\__;J_ s s b. ~
. : RKISA] Before RITJE After -
W | MRS SR Befor KB A g g | 0E | Skt
%5 Sample Status RE pig RE FE& 4 /& | Mass Loss | Residual U 73
Sample Mass ocv Mass oCcv OCV  |Other
No. Ig v lg Y, % 1% Event
A {!::A %
001 | opecehil o | 50.7970 | 417 | 50.7996 | .17 0. 00 100.00 | ©
002 | iGERA™ | 50.9659 | 4.16 | 50.9661 | .16 0.00 | 100.00 | ©
W A 2
003 | ocE®Ah o | 50.8533 | 417 | 50.8528 | 417 0. 00 100.00 | ©
004 | itiCit® o | 50.6648 | 417 | 50.6643 | 417 0.00 | 100.00 | ©
P e ]
005 | poorcmddl | so.2s21 | 417 [ s0.2544 [ 417 0.00 | 100.00 | ©
WA AN i
006 | g OmRR oo lVhu el || 4 12 B0 6006 [~ 4.1 0.00 | 100.00 | ©
007 | ppocicsl | s0.6958 | .17 | 50.6970 [ 4.17 0. 00 100.00 | O
e
008 | pposirutn® | s0.7203 | 417 | s0.7221 | 417 0.00 | 100.00 | ©

.o 2|This space intentionally
\ Bt 3
2 el = left blank

£k LR V-iRA DAk R-RZL F-RK 0-EMik. RRA. LMK, BME. TRK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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i 2 MR R LA | BRI

No. Name of Test Items Thermal test

X IASE Befor I for .

Hd Bk A BETR Deitne REE Aler | g4 k| Sl 4 b E| A
Y5 Sample Status RE | F¥eE RE FF#& %, JE | Mass Loss| Residual g 2
Sample Mass oCV Mass ocv OCV |Other

No. /g v /g v 1% /% | Event

001 | icyodsit ] 50.7996 | 4.17 | 50.7949 | 410 0. 01 98.32 | o

002 | o WERRR | 50 9664 | 416 | 50.9587 | 4.09 0.02 | 98.32 | o

003 | o NGERET 1 50.8528 | 417 | 50.8460 | 4.09 0.01 98.08 | ©

004 | |ilYoEERN | 50.6643 | 4.17 | 50.6592 | 4.09 0.01 98.08 | ©

005 | jpCGERRD 1 50.2544 | 417 | 50.2497 | 4.09 0.01 98.08 | o

006 | plCiCERAl | 50.6196 | 417 | 50.6134 |  4.09 0.01 98.08 | ©

007 | ppcicidst | 50.6970 | 417 | 50.6930 |  4.09 0.01 98.08 | ©

008 el 50,7221 | 417 | s0.7av2|  4.09 0.01 98.08 | O

25CYC Fully charged

LT F

This space intentionally

left blank

Gii. LR VoRZAL DR R-LZL PRk 0-RMFH. LRA. LMK, LR, LRK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% ; L IR
No. Name of Test Items | Vihration
S AALA - S A . .
)1#"% *:f-fnJHi,%} 'Likyu ] Before ‘P%\.E& fé_ After )ﬁ%éﬂ% i"]%%)}— —’E—'Ft*l.
%5 Sample Status Rz FasdE|l ME JF ¥4, /& | Mass Loss | Residual 1P -4
Sample Mass ocv Mass ocv ocV | Other
No. /g Y g IV 1% 1% Event
001 wygc;ﬁ‘{gjﬁjﬁgge .| 507949 | 410 50. 7921 4. 09 0.01 99. 76 0
002 ers e, | 5 9587 [ 4.00 50. 9545 1. 08 0.01 99. 76 0
003 ICYEC‘;ﬁ{EffE:L:_ged 50.8460 | 4.09 50. 8431 4. 08 0. 01 99. 76 0
004 | oiCrCERAT o 150.6592 | 4.09 50. 6560 4. 09 0.01 100. 00 0
005 | o RCICRA | 50.2497 | 409 | 50.2461 | 409 0.01 | 100,00 | o
006 | o S0Cmesl 1506134 | 4.09 | 50.6109 | 4.09 0.00 | 100.00 | o
007 |, BOCERAL | 150.6930 | 4.09 | 50.6907 | 4.09 0.00 | 100.00 | ©
008 | g ocIomese. | so.dve (- 4090 ] 50,7147 |© 4.09 0.00 | 100,00 | o
1;€T§F_This space intentionally

left blank

. LR V-IRA D-fdk R-AKEL P-RK 0-RMR. TkA. Mk, LHE. LARK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 A IR B 4 AR ik
No. . Name of Test [tems Shock
T e Beftus BB Ater | p gk |flAm | i
%:; Sam;Te St:us Rz | Bk RE JF#%#, /& | Mass Loss | Residual 0%
Sample Mass ocv Mass ocv oCcVv Other
No. /g IV g N 1% 1% Event
001 | jolGERAT | s0.7921| 409 | 50.7875 | 4.09 0. 01 100.00 | ©
002 | joiCCERAY | 50,9545 | 4.08 | 50.9511 | 4.07 0.01 99.75 | ©
003 | iAol 50,8431 | .08 | 50.8398 | 408 0.01 | 100.00 | o©
004 | jiCGERR® | 50,6560 | 4.09 | 50.6557 | 4.09 0. 00 100.00 | ©
005 | go RCCHRAT | 50,2461 |  4.09 | 50.2453 | 408 0. 00 99.76 | ©
006 | gpclCiCaml | 50.6109| 4.09 | 50.6065 | 4.09 0.00 | 100.00 | o©
007 | gpoiiioeisil | 50.6007 | 409 | 50.6868 | 4.08 0. 01 99.76 | ©
008 | po RCCRAAY | B0.7147 | 409 | BO.7121 | 4.09 0. 01 100.00 | o
JTE‘E\. F Ihis spaﬂg&‘ﬁil;]l;;?ﬁ onally

Sii. LR V—RA DAk R-2E F-RX 0-RMR., TRA. AR, LA, LARX.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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AF 5 Anl A B 2 A S .

No. Name of Test Items External short circuit
B b5 Hd otk s G Sl b Yo .
Sample No. Sample Status Max. Extem/e%Temperature Other Event

bl luyrl(\rifﬁﬁ;ied 57.5 0

giz 1@»:%%? fEll]li:ge(l 56. 8 0

003 1r‘1(1:(‘r(uﬁ;£ Z%;Ili‘god 5. 1 0

004 lCYng;ﬁﬁ?§£3g9d 57.5 0

00& 25c$?[?5ﬁ:‘\:ﬁjfw 56.9 0

005 z&éi%ﬂﬁ?fﬁhm 56.7 0

- Zj(‘%éllglci{?\ﬁ:j?};[}god 8.0 0

008 e 56. 8 o
DR 2R This space intentionally left

blank

FiE: DA RAKE PR K O-Affk. BAK. LR,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

rp—
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.23 : BnMFR LA | FE
No. Name of Test Items Crush
&b s H Sk A GRE SR Yo AT H
Sample No. Sample Status Max. Extern/aolcTemperamre Other Event
00 1(:\J(:F:Y£;Je§? Dc;.{;;fl ty 22.0 0
010 1C\’1émjsrmf (]Cnl{pra_:‘lt y 21,7 0
011 LOYC 508 Capacity 22.0 0
]
2 m-‘lé ‘\.‘SL( ,]5 Ugﬁ{?i - 21.2 0
014 J501C 504 Capacity 22.0 0
Gle 25(:2\(5(‘.C Yézoé ?ﬁi Ly 21.4 0
W8 250HC 508 Capaciy 22.0 0
- o
017 25()%1'5(5/3{55109? Ot%ais.al{l“tl ty 21.7 0
els Zn[z\E(EY)C(): Oc%ag\ﬁ(i ity 21.5 0
U\T?%:'I‘T This space intentionally left

blank

%iz: DMK F-ARK O-RAR. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

P p— r—e 2

B sad =
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5 7 AR LA | dah

No. Name of Test ltems | Qyercharge
Hdath 5 #onk & H A F
Sample No. Sample Status Other Event

018 LCHC Fatty aharged e

020 ICYtl‘(\lggﬁ;i\zE;%ged o

0zl 1(Y}(‘rt|ﬁffﬁlxlf;,ed ¢

022 1 L\;(?‘Eﬁ%gﬁ;ﬁgcd Q

023 J5CYC Ful by <barged o

024 Z%(’f'g(‘liﬁﬁ\/ﬁ?‘ii%ged ©

025 AS(%’(S"CEEIJLI‘\%:EEL%E;B({ a

026 25C$?Cgﬁﬁj\£:gged o
DR a1 This space intentionally left bhlank

Heix: D-RAR F—AL K O-RAfAR. A K.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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23 ; BRAE £ | Bl
No. Name of Test ltems Forced discharge
Pt Bk & ST E
Sample No. Sample Status Other Evenit
027 1CYC 1][ uyl(l;:.: /:;H;{ctl?‘a rged O
028 1CYC 1](3!(?1;} %iﬁf (.I l?:’n‘g(*d 0
029 1CYC 1F( L?IIC]J\T j(]']\lbf chllii reged 0
030 1CYC ]FLUYICIJ\F ﬁ:iji){(f;n'ged 0
T
031 1CYC 1FE'JIC]J; J{:Iibs)(c‘lirgnd O
032 1cYC ]]“(;1\1(1?: ?;iﬁf{:ll%lrged 0
033 1CYC 1F?fl? ‘{[1;1150' lEf‘a rged 0
e AT
034 10YC 1FElYlL1}_\? jﬁﬁ"}?ﬂrged 0
—
035 LCYC lfgt?lc l‘\? id.l'“&):{(:flljial‘gc‘d 0
036 1CYC llEqucllj)F j:t\ljf{crl?‘(u ged 0
037 25C\'{? )[-le(l(lj\;j ?ijfrf; rged 0
038 ?.SCYC2 )r(Jl(i% %iﬁf :lliugcd 0
039 250‘(? Ercl?irlj;b %ﬁj Sal‘ged 0
040 25C.Yt;z r)btjltf} %ﬁf{ clrlin-ged 0
041 25CY£:'-£ 5%(1?1(;}\17 ltl\lhlbi( ctlt:_l'ﬂrg ed O
042 250‘((;25;3{1( f:h ﬁzlcllliuvged 0
043 25CY(32 5[«?1(: 1? %gjsgc‘ll]larged 0
044 25(’,&’(32 5FCL‘1YI(J1):E Tijji[(;}garged 0
045 2503((:2 ﬁr?f 173%1\17?(; llfl arged 0
046 . g lj:f %iﬁi{cll{iﬂ‘ged O

&k DR F-ROK 0-RApIR. LALK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

NN
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